
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Team Leader IBC 
Islam Barrage Consultants (IBC) 
Rehabilitation and Modernization of Islam Barrage 
 
Reference # CED/TFL 2236 (Dr. Ali Ahmed)    Dated: 03-11-2022 
Reference of the request letter # IBC/16.1/2586         Dated: 03-11-2022 
 
Tension Test Report (Page – 1/1) 
Date of Test  07-11-2022 
 Description  Steel Wire Rope Tensile Test   
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1 16 1.14 12800  

- 28 3.58 43600  

- 38 6.46 94000  

- - - -  

- - - -  

Only three samples for Test 

     

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Team Leader IBC 
Islam Barrage Consultants (IBC) 
Rehabilitation and Modernization of Islam Barrage 
 
Reference # CED/TFL 2237 (Dr. Ali Ahmed)    Dated: 03-11-2022 
Reference of the request letter # IBC/16.1/2589         Dated: 03-11-2022 
  
Tension Test Report (Page – 1/2) 
Date of Test  04-11-2022 
Gauge length  2 inches 
Description  M.S Steel Strip Tensile Test       
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1 10 40.80x10.90 444.72 24500 28100 540 620 0.50 25.00 B-1 

2 

M.S Steel 
Strip 12 41.50x11.40 473.10 20700 26500 429 549 0.80 40.00 A-1 

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

Only Two Samples for Tensile Test 
           

Bend Test 

 

 

 

  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Team Leader IBC 
Islam Barrage Consultants (IBC) 
Rehabilitation and Modernization of Islam Barrage 
 
Reference # CED/TFL 2237 (Dr. Ali Ahmed)    Dated: 03-11-2022 
Reference of the request letter # IBC/16.1/2587         Dated: 03-11-2022 
  
Tension Test Report (Page – 2/2) 
Date of Test  04-11-2022 
Gauge length  2 inches 
Description  Angle Steel Strip Tensile Test       
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1 Angle 50x355 42.20x10.10 426.22 13000 18500 299 426 0.70 35.00  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

Only One Sample for Tensile Test 
           

Bend Test 

 

 

 

  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy General Manager Projects 
Habib Rafiq Engineering (Pvt.) Limited 
Construction of Sky Gardens Tower, Lahore 
 
Reference # CED/TFL 2241 (Dr. Ali Ahmed)    Dated: 04-11-2022 
Reference of the request letter # HRLE/SKG/2022/084/2301/RETEST Dated: 04-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(mm) 
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Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

  

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

H
ea

l N
o.

 

1 4.177 32 31.76 1.25 1.228 28800 46000 50794 51700 81129 82600 1.90 23.8 1 

2 4.157 32 31.68 1.25 1.222 32200 52200 56790 58090 92064 94200 1.70 21.3 2 

3 4.114 32 31.52 1.25 1.209 ------ 56200 ------ ------ 99119 102500 1.50 18.8 3 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only three samples for tensile test 
               

Bend Test 
  

 

  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Senior Project Manager 
Shifa Development Services Pvt Ltd 
Under Construction Site of Shifa National Hospital 
Opposite Al-Qadir Garden, Lahore Sheikhupura Road, Faisalabad  
  
Reference # CED/TFL 2242 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # SNHF/SDS/ST/12    Dated: 03-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.381 3/8 0.378 0.11 0.112 3500 4700 70200 68850 94200 92500 1.10 13.8 

2 0.380 3/8 0.377 0.11 0.112 3500 4600 70200 69150 92200 90900 1.20 15.0 

3 0.397 3/8 0.386 0.11 0.117 3400 5200 68200 64210 104200 98200 1.10 13.8 P
ak
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n
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only three samples for tensile and three samples for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

3/8" Dia Bar Bend Test Through 180º is Satisfactory 

3/8" Dia Bar Bend Test Through 180º is Satisfactory 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Jafar Hussain 
Burlytex (Pvt) Ltd. 
WS # 3, Plot # 35-A, Phase 1-A, M-3 Industrial City, Sahiwanwala, Faisalabad 
  
Reference # CED/TFL 2243 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # BT/WS3/01     Dated: 04-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.392 3 0.383 0.11 0.115 3500 5400 70200 67010 108200 103400 1.30 16.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Bilal Rehman 
42A C1 Gulberg III, Lahore 
  
Reference # CED/TFL 2244 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # Nil      Dated: 04-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.357 3 0.366 0.11 0.105 3100 4800 62200 65060 96200 100800 1.20 15.0 

2 0.363 3 0.368 0.11 0.107 3100 4800 62200 64090 96200 99300 1.00 12.5 

S
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Zoli International (Pvt) Ltd. 
Construction of Zoli International (Pvt) Ltd. Defence Road Lahore 
  
Reference # CED/TFL 2245 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # Zolt/MT/PUR/1019    Dated: 04-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.405 3 0.389 0.11 0.119 3400 4500 68200 62910 90200 83300 1.40 17.5    

2 0.393 3 0.384 0.11 0.116 3100 4500 62200 59090 90200 85800 1.90 23.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Engineer 
Defence Housing Authority 
Gujranwala 
“Sector G”  
  
Reference # CED/TFL 2246 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # 111/15/PE/RS/Pkg-2B/911   Dated: 03-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.393 3 0.384 0.11 0.116 3600 4500 72200 68640 90200 85800 1.40 17.5 

2 0.395 3 0.384 0.11 0.116 3600 4800 72200 68390 96200 91200 1.40 17.5 U
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Rehabilitation and Improvement of Saggian Road, Lahore 
Rehabilitation / Renovation Works of Ravi Bridge Saggain Toll Lpaza and Phool Mandi Round 
About, Lahore 
Reference # CED/TFL 2247 (Dr. Rizwan Azam)    Dated: 04-11-2022 
Reference of the request letter # 3772/SRP-RW/103/MWA/04/05  Dated: 05-09-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 3900 5300 78200 80380 106200 109300 0.90 11.3 

2 0.364 3 0.369 0.11 0.107 3900 5400 78200 80350 108200 111300 1.20 15.0 It
te
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/11/2248                                                  Dated: 07-10-2022 

Date of Test: 07-11-2022 
 
To, 
 Project Manager 
 Urban Dwellings (Pvt) Ltd. 

Bahria Town, Islamabad   
 
Subject: - CALIBRATION OF HYDRAULIC JACK WITH PRESSURE GAUGE  
                     (MARK: TFL/11/2248) (Page # 1/1)  
    
Reference to your Letter No. DAO/AJK-SUB/UD-008, Dated: 07/11/2022 on the 
subject cited above. One Hydraulic Jack No. 555 with Pressure Gauge No. 20161020 as 
received by us has been calibrated. The results are tabulated as under: 
        
  Total Range          :                    Zero  -                 10000 (Psi) 
            Calibrated Range :                   Zero  -                   1600 (Psi) 
 

Pressure Gauge 
Reading (Psi) 

200 400 600 800 1000 1200 1400 1600 

Calibrated Load (kg) 23600 47600 72000 95800 119000 142800 166600 190400 

Calibrated Pressure 
(Psi) 

194 391 591 786 977 1172 1367 1562 

The Ram Area for Calibration = 268.66 in2  

  
To, 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Project Director 
Pelican Builders & Property Consultant (Pvt) Ltd 
DHA, Bahawalpur 
 
Reference # CED/TFL 2250 (Dr. Rizwan Azam)    Dated: 07-11-2022 
Reference of the request letter # PB/DHAB22/DHA/MALL/84  Dated: 07-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.368 3 0.371 0.11 0.108 3200 4600 64200 65180 92200 93700 1.10 13.8   

2 0.367 3 0.371 0.11 0.108 3200 4600 64200 65370 92200 94000 1.30 16.3 ` 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  
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1-    You can See your reports On Internet in the following web site 
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 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Chief Engineer 
Zaitoon 
New Lahore City, Lahore 
Construction of Butt Karahi  (Versatile Contractor) New Lahore City 
  
Reference # CED/TFL 2252 (Dr. Ali Ahmed)    Dated: 07-11-2022 
Reference of the request letter # NLC/CE/Const/63    Dated: 02-11-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  07-11-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.351 3 0.362 0.11 0.103 3100 4600 62200 66280 92200 98400 1.40 17.5 

2 0.354 3 0.364 0.11 0.104 3100 4600 62200 65630 92200 97400 1.20 15.0 

- - - - - - - - - - - - - - It
te

fa
q

 S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
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